The Corporation of the Township of Tay
Committee of all Council Meeting

April 11, 2018
10:00 a.m.

Municipal Office Council Chambers
Agenda

1. Call to Order:

2. Adoption of the Agenda:
3. Disclosure of Interest:
4. Delegations

5. Standing Committee Business:

A: Protection to Persons & Property

B: General Government & Finance

C: Public Works

D: Planning & Development

6. Closed Session:

6.1 Report - Chief Administrative Officer — Re: Personal matters about
an identifiable individual, including municipal or local board
employees (Citizen Committee Appointments).

6.2 Verbal - Chief Administrative Officer — Re: Personal matters about
an identifiable individual, including municipal or local board
[...]
Drainage at Newton and Hogg Valley Road review
Grader tender review and issue

Preparation for road program issues meeting

WATER/WASTEWATER OPERATIONS

e Grandview Beach and Paradise Point: site meetings, road closures,
construction updates, site inspection
e Review of wastewater annual reports

DEVELOPMENT

e Victoria Mews (400 newton) — stormwater review and meeting

e Waverley Heights — issues review with Township lawyer: storm pond
discharge, communications infrastructure, ground water

e Review of development securities and report

e Victoria Glen: Phase 4 and 5 drawing review

Public Works
Report No. PW-2018-30

1 April 11, 2018



GENERAL

GIS options review (County/Township info)

Status of old Harbour fire hall staff meeting

Custodial Contract review of proposals and award

IMS 100 (emergency Incident Management System) course
Health and Safety inspections — water and wastewater

MEETINGS

COAC

Council

Joint Health and Safety Committee meeting
Department Heads’ meetings

Public Works Mangers’ meetings

Prepared By: Date Prepared: April 3, 2018

Peter Dance
Director of Public Works

Public Works 2 April 11, 2018
Report No. PW-2018-30



STAFF REPORT

Department/Function: Public Works

Chair: Councillor Jim Crawford

Meeting Date: April 11, 2018

Report No.: PW-2018-24

Report Title: 2017 Victoria Harbour WWTP Annual Report

RECOMMENDATION:

That Staff Report No. PW-2018-24 regarding the 2017 Victoria Harbour
WWTP Annual Report be received for information.

INTRODUCTION/BACKGROUND:

The 2017 Annual Report (attached) for Victoria Harbour WWTP has been
prepared in accordance with the M.O.E.C.C. guideline.

This report is intended to brief the Municipal officials and the residents serviced
by the Victoria Harbour WWTP system’s performance over the past calendar
year (January 1, 2017 to December 31, 2017).

ANALYSIS:

The report includes a statement of compliance with the terms and conditions of
all Approvals, Licenses and Permits issued by the Ministry of the Environment
and Climate Change. The report contains a summary of the plant performance
and effluent flow rates, including monthly averages and maximum daily
effluent flows during January 1st through to December 31, 2017.

FINANCIAL/BUDGET IMPACT:
There is no financial impact with this report.

Public Works 1 April 11, 2018
Report No. PW-2018-24




CONCLUSION:
Staff recommends that the 2017 Victoria Harbour WWTP Annual Report be
accepted.

Prepared By: Mike Emms, Water/Wastewater Superintendent

Recommended By: Date: March 26, 2018

Peter Dance
Director of Public Works

Reviewed By: Date: March 26, 2018

Robert J. Lamb, cecD, Ec.D.
Chief Administrative Officer

Public Works 2 April 11, 2018
Report No. PW-2018-24



THE
CORPORATION
OF THE
TOWNSHIP OF
TAY

2017

YEAR END REPORT

VICTORIA HARBOUR
WASTEWATER TREATMENT PLANT

Mike Emms, Water/Wastewater Superintendent

Tay Township 2017 Victoria Harbour WWTP Annual Report



TABLE OF CONTENTS

Section One

T T PP PP U PPPUPR PR Introduction and Scope
PP PR PRPUPRTPRIN Wastewater System Overview
B e Victoria Harbour Wastewater System Synopsis
A o Victoria Harbour Wastewater System ECA Guidelines

Environmental Compliance Approval Summary Reporting Requirements

Section Two — Operational Overview ECA Requirement (A-L)
2. (A) i Summary of Monitoring Data — Comparison to Effluent Limits
2. (B) oo Operating Problems & Corrective Actions Taken
2. (C) o Maintenance Summary — Major Part of Works
2. (D) oo Effluent Quality Flow & Control Measures
2. (E) v Calibration Report & Maintenance Summary
2. (F) i Efforts Made to Achieve Objective
2. (B) i Sludge Volume & Management Summary
2. (H) oo e Complaint Summary
2. (1) o Bypass, Spill & Abnormal Event Annual Summary
2. () o Notice of Modifications Schedule B Section 1
2. (K) oo Notice of Modifications Schedule B Section 3
2. (L) oo Exceedance Summary and Corrective Actions
2. (M) i Effluent Regulatory Reporting Information System (ERRIS)

Section Three - Appendices
B L e e s R1, R2 Forms

Tay Township 2017 Victoria Harbour WWTP Annual Report



Section 1: Background

1.1: Introduction and Scope

The following performance report is generated and submitted to the Ontario
Ministry of the Environment and Climate Change, District Manager to satisfy
Condition 10 (6) of the Environmental Compliance Approval 3389-A5BKJJ issued
Feb 1, 2016. The report is required on an annual basis and is to be submitted
within 90 days following the end of the reporting period.

This report shall contain the following information:

a) A summary and interpretation of all monitoring data and a comparison to
the effluent limits outlined in Condition 7;

b) A description of operating problems encountered and corrective actions
taken;

c) A summary of all maintenance carried out on any major structure,
equipment, apparatus, mechanism or thing forming part of the Works;

d) A summary of any effluent quality assurance or control measures
undertaken in the reporting period;

e) A summary of the calibration and maintenance carried out on all effluent
monitoring equipment;

f) A description of efforts and results achieved in meeting the Effluent
Objectives of Condition 6;

g) A tabulation of the volume of sludge generated in the reporting period, an
outline of anticipated volumes to be generated in the next reporting period
and a summary of the locations to there the sludge was disposed;

h) A summary of complaints received during the reporting period and any
steps taken to address the complaints;

i) A summary of all bypass, spill or abnormal discharge events;

Jj) A copy of all Notice of Modifications submitted to the Water Supervisor as
a result of Schedule B, Section 1, with a status report on the
implementation of each modification;

k) A report summarizing all modifications completed as a result of Schedule
B, Section 3;

) Any other information the Water Supervisor requires from time to time.

This report will summarize the performance and related activities in accordance
with the Environmental Compliance Approval.

Tay Township 2017 Victoria Harbour WWTP Annual Report



Section 1: Background
1.2: Wastewater System Overview

The Water/Wastewater Operations oversee the treatment and collection of the
municipality’s wastewater. The system includes two treatment facilities, eight
pumping stations, approximately 36 km of sanitary pipe and 6 km of forcemain
pipe. The treatment plants are located in Victoria Harbour and Port McNicoll.

After wastewater is treated the final effluent (essentially water) is returned to
Georgian Bay by means of two outfall pipes from the two wastewater treatment
plants.

Biosolids from these plants are transported and removed by Entec Waste
Management Inc.

The Township of Tay’s mission is to operate and maintain the wastewater system
in the most efficient manner while protecting the public’s health, adhering to
Ministry regulations and, to protect our water resource.

This report will summarize the performance and related activities in accordance
with the Environmental Compliance Approval.

Regulations

The provincial government sets the regulations for the management of
wastewater. The municipality operates its plants in accordance with operational
certificates. The Ministry of Environment and Climate Changel oversees the
amount, quality and content of effluent returned to Georgian Bay. The
Water/Wastewater Operations Division follows a stringent sampling schedule to
meet or exceed Ministry guidelines.

Tay Township 2017 Victoria Harbour WWTP Annual Report



Section 1: Background

1.3: Victoria Harbour Wastewater Synopsis

The Victoria Harbour Waste Water Treatment Plant was constructed in 1982.
There have not been any upgrades to the plant prior to 2016. Phase 1 of
upgrades to the plant commenced in May 2016 and completed in 2017 which
were comprised of a new head works building to remove all incoming debris and
grit from the wastewater. Also included in the first phase will be the installation
of an ultraviolet disinfection system to eliminate the need to chlorinate the
treated effluent

The Rated Capacity for this facility is 2364m3/day. The Inlet Works is designed
for a Peak Flow of 6,600m3/day.

The plant consists of seven pumping stations and inlet works.

The inlet works consist of two parallel inlet works at the head works. The original
double grit channels each 6.5 m long and 0.75m wide equipped with a manually
cleaned bar screen(process & bypass) which has been left in place as a
redundant inlet which is not currently in service. The new inlet works with a
mechanical automated fine screen having a peak flow of 18,920m3/d; a
screening dewatering press; a standby manual coarse bar; a 3000mm diameter
vortex grit separator having a peak flow of 18,820m3/d.

The Aeration consists of two each 30m x 4m SWD aeration tanks equipped with
fine bubble aeration system; three blowers (one standby) each rated at 307L/s
at 48 kPa.

The Clarification consists of one 16m diameter by 4m deep clarifier with sludge
and scum removal.

The Effluent Filtration consists of one 3.8m wide x 12.2m long automatic
backwash filter with a surface area of approximately 46m3 which is operating at
a peak design rate of 6m/h having a Peak Flow Rate of 6600m3/day.

Phosphorus removal is achieved with two dosing pumps (one standby) each
rated at 727 L/day, dosing at the aeration effluent; one 23,000L chemical
storage tank.

The outfall consists of 130m of 750mm diameter (land portion) and 600m of

560mm diameter (marine portion) terminating with a 34m, 8 port diffuser
discharging into Georgian Bay.

Tay Township 2017 Victoria Harbour WWTP Annual Report



The UV disinfection system consists of two (one standby) each having a peak
flow capacity of 13,594 m3/day.

Ultra-violet light is used for a disinfection system before the effluent is
discharged into Georgian Bay.

A 650 kW outdoor standby emergency diesel generator is on site.

Tay Township 2017 Victoria Harbour WWTP Annual Report



Section 1: Background

1.4: Victoria Harbour Wastewater System E.C.A. Guidelines

Environmental Compliance Approval Guidelines

3389-A5BKJJ Issue Date: Feb. 1, 2016

Plant — Effluent Objectives (Best Effort) (Condition 6 (1))

Effluent Parameter

Concentration Objective (mg/L)

CBOD5 10.0
Total Suspended Solids 10.0
Total Phosphorus 0.30
Total Ammonia Nitrogen

(May 1 — Oct 31) 8.0
(Nov 1 — Apr 30) 10.0

Ecoli

100 org./100mL

The Owner shall use best efforts to achieve the following;

Best efforts are made to ensure that the Total Phosphorus does not exceed

0.30mg/L.

Best efforts are made to ensure the plant does not exceed the Rated Capacity of

the Works.

Best efforts are made to ensure pH does not exceed the range of 7.0-9.0.

Best efforts are made to ensure that ecoli does not exceed 100 org/100mL. The
owner must notify the Ministry in writing when plant requirement levels are not

achieved as per the Environmental Compliance Approval Condition 6 (1).

Tay Township 2017 Victoria Harbour WWTP Annual Report




Plant - Effluent Limits: (Condition 7 (1))

Effluent Parameter Max. Concentration Max. Waste Loading
CBOD5 15.0 mg/L

Total Suspended Solids 15.0 mg/L

Total Phosphorus 0.50 mg/L 1.18 kg/day

The Owner shall operate and maintain the Works to achieve the
following;

The Owner shall ensure that the CBOD5 monthly average concentration of 15.0
mg/L is not exceeded.

The Owner shall ensure that the Total Suspended Solids monthly average
concentration of 15.0 mg/L is not exceeded.

The Owner shall ensure that the Total Phosphorus Limit of 0.50 mg/L and a max
waste loading limit of 1.18kg/day. Samples are required to be taken once per
month minimum. Non-compliance with respect to Total Phosphorus
concentration and loading is considered to have occurred when the arithmetic
mean Vvalue of 12 consecutive monthly values exceed 0.50mg/L and/or
1.18kg/day respectively.

The Owner shall ensure that the pH does not exceed the range of 6.0-9.5.

The Owner shall ensure that the Ecoli does not exceed the range of 100
organisms per 100mL of effluent discharged from the Works.

Tay Township 2017 Victoria Harbour WWTP Annual Report



Section 1: Background

1.4: Victoria Harbour Wastewater System E.C.A. Sampling
Frequency

The Environmental Compliance Approval specifies that the Influent water shall be
collected and sampled monthly for the following parameters:

BOD5

Total Suspended Solids

Total Phosphorous

Total Kjeldahl Nitrogen (TKN)

The Environmental Compliance Approval specifies that the Effluent Outfall water
composite samples must be collected weekly for the following parameters:

CBOD5

Total Suspended Solids
Total Phosphorous
TAN

Ecoli

pH (On-site)
Temperature (On-site)

Effluent parameters are analyzed by SGS Lakefield Laboratory, an accredited
laboratory from Lakefield, Ontario.

Lab Analytical Sampling Observation With Staff
Staff are given copies of the weekly analytical lab results and are required to

initial that they have reviewed the lab results on the weekly check list.

Tay Township 2017 Victoria Harbour WWTP Annual Report



Section 2 (A): Summary of Monitoring Data — Comparison to Effluent Limits

EFFLUENT PARAMETERS AS PER THE E.C.A. LIMIT: (CONDITION 7)

Actual Percentage E.C.A. Limit
Annual Avg Achieved Requirement
(mg/L) as per Limit (mg/L)
CBOD5 3.56 100 15.0 mg/L
TSS 2.92 100 15.0 mg/L
0.50 mg/L
Total Phos 0.07 100 1.18 kg/day
Waste Loading
Ecoli 7.99 200 org./100mL
pH 7.80 6.0 -9.5

There were two Ecoli samples in March that exceeded the Limit and the Objective. (Reported to MOECC)
March 9, 2018—7200cfu/100mL / March 14, 2018-1400cfu/100mL/Monthly Geomean Avg.—70.8cfu/100mL

Tay Township 2017 Victoria Harbour WWTP Annual Report



Section 2: Operational Overview

Section 2 (A) Summary of Monitoring Data — Comparison to
Effluent Limits & Loading Performance

Effluent Limits:
Annual monthly loading performance averages as outlined in the Environmental
Compliance Approval Condition 7 is as follows:

The CBODS5 annual monthly average is 3.56 mg/L which surpasses the
Limit of 15.0 mg/L and the Best Effort Effluent Objectives of 10.0 mg/L.

The Total Suspended Solids annual monthly average is 2.92 mqg/L
which surpasses the Limit of 15.0 mg/L and the Best Effort Effluent

Objectives of 10.0 mg/L.

The Total Phosphorus annual monthly average is 0.07 mg/L which
surpasses the Limit of 0.50 mg/L and the Best Effort Effluent Objectives of
0.30 mg/L.

The TAN annual monthly average from May-Oct is 0.97 mqg/L which
surpasses the Best Effort Effluent Objectives of 8.0 mg/L.

The TAN annual monthly average from Nov-Apr is 0.81 mg/L which
surpasses Best Effort Effluent Objectives of 10.0 mg/L.

The Ecoli annual monthly geomean average is 7.99 organisms per
100mL which surpasses the Limit of 200 organisms per 100mL and the
Best Effort Effluent Objectives of 100 organisms per 100mL.

The pH annual average was 7.80 mg/L and the requirement is 7-9 mg/L.

Loading Performance
* The Total Phosphorus annual monthly loading concentration average is 0.13

kg/day which surpasses the Limit of 1.8 kg/day as per the Environmental
Compliance Approval.

Efforts Made to Achieve Best Effort Results

Regular maintenance and inspections are conducted by staff to ensure the plant
is running in an efficient manner.

Staff review sampling results by the laboratory to ensure best effort results are
achieved or, if modifications are required.

Tay Township 2017 Victoria Harbour WWTP Annual Report



Victoria Harbour Wastewater Treatment Plant

as per Environmental Compliance Approval 3389-A5BKJJ

Effluent Parameter Limit Obj J F M Al M J J A|lS]|O|N]|D Annual

~—— ~—— ~—— Avg Min Max
TSS Avg 20| 20| 25 | 25| 24 | 33| 35 | 36| 25|30 38] 40 2.92 2.0 4.0
Monthly Min | 15mg/L | 10mg/L | 20| 20| 20 | 20| 20 | 20| 30 | 20| 20] 20| 20] 30 2.17 2.0 3.0
Monthly Max 20| 20| 40 |40] 30 | 40| 40 60 | 30| 40| 60 50 3.92 2.0 6.0
T Phos Avg 0.09|0.06| 007 [0.06| 005 [006| 005 | 0.06 [0.06|0.08]|0.10 |0.17 0.07 0.1 0.2
Monthly Min | 0.5mg/L | 0.3mg/L | 0.06|0.06| 0.05 |0.04| 0.03 |0.03| 0.03 | 0.03 |0.03|0.04|0.07|0.13 0.05 0.0 0.13
Monthly Max 011(0.07| 010 |007]| 007 |0.08| 0.06 | 009 [0.08]|0.1 |0.12]0.20 0.10 0.1 0.20
T Phos Loading Avg 018 |02| 05 (01| 02 (00| 010 | 009 (009 0.11]0.18]0.27 0.13 0.1 0.3
Monthly Min |1 1.8kg/day] ~~~ Jox2]|ow| 01 |0.09| 0.07 |0.05| 005 | 005 |0.04]006][0.12|021 0.09 0.0 0.21
Monthly Max 0.23|022| 020 |016| 01 [055| 01 | 0.4 | 0.11|0.19 | 021|033 0.18 0.1 0.33
CBOD5 Avg 20| 20| 25 | 23] 28 | 35| 58 | 70| 30| 32| 23] 65 3.56 2.0 7.0
Monthly Min 1 15mg/L | 10mg/L | 20| 20| 20 | 20| 20 | 20| 40 | 50 |20] 20| 20] 30 2.50 2.0 5.0
Monthly Max 20| 20| 40 | 30| 40 | 50| 70 | B0 | 40| 40| 30|00 5.08 2.0 13.0
TAN - (May - Oct 31) ~ 8mgL | ~ | ~ ~ |~ 1 |w] o2 | 16|02|07| ~ |~ 0.97 0.2 1.7
TAN - (Nov - April 30) ~~~ | 10mgi. 03] 01| 30 (07| ~ | - = ~ |~ ~]o03]|o05 0.81 0.1 3.0
Amm+Amm (N) Avg (T.A.N.) 03| 01| 21 |07]| 15 | 27| 02 16 | 02| 00| 03] 05 0.76 0.0 2.1
Monthly Min (T.A.N.) 01] 01| 02 | 01| 01 | 01| 01 01] 01] 01 01] 02 0.12 0.1 0.2
Monthly Max (T.A.N.) 08| 01| 64 |23] 47 | 62| 03 | 77 |03 |27 09] 08 2.77 0.1 7.7
pH Avg 79|79 79 | 78| 78 | 79| 81 | 78| 76| 75| 76|76 7.80 7.5 8.1
Monthly Min 6”2'5 7-9incl.| 78| 77| 75 | 75| 75 | 77| 80 | 73| 75| 74| 75|76 7.58 7.3 8.0
Monthly Max 81|80| 81 [81] 80 | 81| 82 81|79 78| 79|76 7.98 7.6 8.2
Ecoli (Geomean) Avg 20| 28] 708 | 20| 07 | 20| 36 | 24 | 20|20 3620 7.99 0.7 70.8
Monthly Min 1000rg./100mL 20| 20| 20 |20] 00 | 20| 20 | 20| 20]20]|20] 20 1.83 0.0 2.0
Monthly Max 20| 40 |72000] 20| 2.0 | 20| 210 | 60 | 20| 2.0 |200] 2.0 605.42 2.0 7200.0

Tay Township 2017 Victoria Harbour WWTP Annual Report




Section 2: Operational Overview

Section 2 (B) Operating Problems Encountered & Corrective
Actions Taken

Rated Capacity for the plant as per the ECA is 2364m3/day.

The actual average daily flow (ADF) calculated was 1844.69 m3/day for 2017.
Peak Daily Flow for the plant as per the ECA is 6600m3/day.

The peak daily flow (PDF) was 5071m3/day.

Control Measures Taken in Reporting Period - Rated Capacity vs. Avd.
Daily Flow (ADF)

The daily sheets document ADF volume for operator knowledge therefore, for
operators to document due to abnormal flow to note likely cause.

Control Measures Taken in Reporting Period - Rated Capacity vs. Max
Daily Flow (PDF)

Ensure Operators are aware of PDF volume and are checking regularly and noted
in the logbook for abnormality or cause.

Issues that may have contributed to Exceeding Rated Capacity

Infiltration and inflow.

Tay Township 2017 Victoria Harbour WWTP Annual Report



Section 2: Operational Overview

Section 2 (B): Efforts Made to Achieve Objective ECA Cond. 6

Regular maintenance and inspections are conducted by staff to ensure the plant
is running in an efficient manner.

Staff review sampling results by the laboratory to ensure best effort results are
achieved or, if modifications are required.

Upgrades to the plant are underway in 2016/17 that will benefit the overall
operation of the plant for the following:

¢ New Headworks Building complete with a screening system, by-pass
channel with fixed inclined bar screen, vortex grit separator, air
compressor, grit classifier, odour control unit, and all associated
appurtenances.

e Modifications to Control Building including removal of the existing
shallow bed tertiary filtration system, removal of existing sodium
hypochlorite chemical systems and installation of preselected Aqua
Disk cloth media filtration system, installation of a new UV disinfection
system, upgraded instrumentation and control and a new diesel
standby generator.

e Complete site grading and finishes including watermain and hydrant,
inlet and outlet sanitary sewers, asphalt drive and access,
landscaping, maintenance holes and site restoration.

¢ All modifications need to be constructed while the existing plant is
maintained in continuous operation.

Tay Township 2017 Victoria Harbour WWTP Annual Report



Section 2: Operational Overview
Section 2 (C): Maintenance Summary — Major Part of Works

The Tay Township Water/Wastewater Operation staff performs regular
equipment checks on a weekly and monthly basis to ensure equipment reliability
and redundancy. All checks are documented and reviewed by the Lead Hand
and Water Wastewater Operations Superintendent.

The Tay Township Water/Wastewater Operation staff perform calibration
maintenance throughout the year for turbidity meters as per manufacturer’s
guidelines.

Routine maintenance is carried out throughout the year including several minor
items that were repaired, serviced or replaced.

Upgrades to the plant commenced in 2016 and were completed in 2017 which
will benefit the overall operation of the plant for the following:

¢ New Headworks Building complete with a screening system, by-pass
channel with fixed inclined bar screen, vortex grit separator, air
compressor, grit classifier, odour control unit, and all associated
appurtenances.

e Modifications to Control Building including removal of the existing
shallow bed tertiary filtration system, removal of existing sodium
hypochlorite chemical systems and installation of preselected
AquaDisk cloth media filtration system, installation of a new UV
disinfection system, upgraded instrumentation and control and a new
diesel standby generator.

e Complete site grading and finishes including watermain and hydrant,
inlet and outlet sanitary sewers, asphalt drive and access,
landscaping, maintenance holes and site restoration.

¢ All modifications need to be constructed while the existing plant is
maintained in continuous operation.

Tay Township 2017 Victoria Harbour WWTP Annual Report



Section 2: Operational Overview

Section 2 (D) Effluent Quality Flow & Control Measures
Victoria Harbour WWTP Annual Final Effluent Flows m3

VICTORIA HARBOUR WWTP FINAL EFFLUENT FLOW
Month Total Monthly m3 ADF (m3) ADF % MDF (m3) MDF %
Jan 64,556.00 2,082.45 88.09% 2,660.00 40.30%
Feb 53,493.00 1,910.46 80.81% 2,898.00 43.91%
Mar 62,590.00 2,019.03 85.41% 2,950.00 44.70%
Apr 69,979.20 2,332.64 98.67% 3,958.00 59.97%
May 71,604.00 2,309.81 97.71% 5,071.00 76.83%
June 56,363.90 1,878.80 79.48% 4,022.00 60.94%
July 56,360.40 1,818.08 76.91% 2,505.00 37.95%
Aug 47,144.00 1,520.77 64.33% 1,738.00 26.33%
Sept 42,795.00 1,426.50 60.34% 1,614.00 24.45%
Oct 42,984.00 1,386.58 58.65% 1,608.00 24.36%
Nov 54,582.00 1,819.40 76.96% 2,497.00 37.83%
Dec 50,583.00 1,631.71 69.02% 1,907.00 28.89%
Total 673,034.50 1844.69 (Avg) 98.67 (Max) |5071.00(Max)]| 76.83% (Max)

As per the Environmental Compliance Approval (ADF) the Average Daily Flow

allowable is 2364m3/day.

As per the Environmental Compliance Approval (PDF) the Peak Daily Flow

allowable is 6600m3/day.

80,000.00 -
70,000.00 -
60,000.00 -
50,000.00 -
40,000.00 -
30,000.00 -
20,000.00 -
10,000.00 -

0.00

Jan Feb Mar Apr May June

July Aug

Sept Oct

Nov
Series1 | 64,556 | 53,493 | 62,590 | 69,979 | 71,604 | 56,363 | 56,360 | 47,144 | 42,795 | 42,984 | 54,582 | 50,583

VICTORIA HARBOUR WWTP EFFLUENT MONTHLY FLOW

Dec

For information, the 2017 total annual flow is 9% higher in comparison to 2016

the total annual flow was 618,991.92m3.

Tay Township 2017 Victoria Harbour WWTP Annual Report




Section 2: Operational Overview

Section 2 (D) Effluent Average Monthly Temperature

VICTORIA HARBOUR WWTP
TEMPERATURE - EFFLUENT
Month |Avg Monthly Temp Celciug

Jan 11.20

Feb 12.75

Mar 8.20

Apr 12.25

May 14.00
June 16.25

July 21.25

Aug 19.00

Sept 17.00

Oct 14.20

Nov 9.50

Dec 4.00

Tay Township 2017 Victoria Harbour WWTP Annual Report



Section 2: Operational Overview
Section 2(E) Calibration Report & Maintenance Summary

Calibration and maintenance was completed for 2017 by Corix Water Products.

Both the raw and effluent flows are measured with magnetic flow meters and are
installed in the applicable pipelines. The raw water is metered from a local
pumping station and the treated final effluent discharged and metered from the